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1  Trade names  
Solution for injection (Inj)  
CATAFLAM® 75 mg/3 mL solution for injection.  

Sugar-coated tablets (SCT)  
CATAFLAM® 25 mg sugar-coated tablets.  

CATAFLAM® 50 mg sugar-coated tablets.  

Soft capsules (SC)  
CATAFLAM® 50 mg soft capsules.  

Suppositories (Sup)  
CATAFLAM® 12.5 mg suppositories.  

CATAFLAM® 25 mg suppositories.  

CATAFLAM® 75 mg suppositories.  
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2  Description and composition  

Pharmaceutical forms  

Solution for injection.  

Sugar-coated tablets.  

Soft capsules.  

Suppositories.  

Active substance  

The active substance is diclofenac potassium. In Cataflam® the sodium ion of diclofenac 
sodium (Voltaren®) has been replaced by a potassium ion.  

Solution for injection  
One Cataflam ampoule of 3 mL contains 75 mg of diclofenac potassium.  

SCT  
One Cataflam sugar-coated tablet contains 25 mg or 50 mg of diclofenac potassium. SC  

One Cataflam soft capsule contains 50 mg of diclofenac potassium.  

Suppositories  
One Cataflam suppository contains 12.5 mg, 25 mg or 75 mg of diclofenac potassium.  

Active moiety  

Diclofenac  

Excipients  

Solution for injection  
Sodium metabisulphite (E223), disodium edetate dihydrate, mannitol, benzyl alcohol, 
propylene glycol, potassium hydroxide, water for injection.  

SCT  
Core: Magnesium stearate; povidone; silica colloidal anhydrous; sodium starch glycollate; 
maize starch; calcium phosphate.   

Sugar-coat: Microcrystalline cellulose; polyethylene glycol 8000; red iron oxide (E172) and 
titanium dioxide (E171) (dispersed Anstead); povidone; talc; sucrose.   

Polish: polyethylene glycol 8000; sucrose.   

Imprint with printing ink brown for 25 mg and white for 50 mg.  

SC  
Capsule content: Macrogol 600/polyethylene glycol 600, glycerol 85% and purified water.  
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Capsule shell: gelatin, glycerol 85%, Polysorb 85/70/00, Quinoline Yellow 70% (E104, CI 
47005) and purified water.  

Printing ink, white: shellac, titanium dioxide, and propylene glycol.  

Suppositories Hard 
fat.  

Information might differ in some countries.  

3  Indications  
Short-term treatment in the following acute conditions:  

Solution for injection  
Treatment of:  
• Post-traumatic pain, inflammation and swelling, e.g. due to sprains [147,148].  
• Post-operative pain, inflammation and swelling, e.g. following dental or orthopedic surgery 

[20,149-156].  
• Renal colic and biliary colic.  
SCT and SC  
Treatment of:  

• Post-traumatic pain, inflammation and swelling, e.g. due to sprains [148].  

• Post-operative pain, inflammation and swelling, e.g. following dental or orthopedic surgery 
[20,149-156]  

• Painful and/or inflammatory conditions in gynecology, e.g. primary dysmenorrhea or 
adnexitis [157,158].  

• Migraine attacks [166,167].  
• Painful syndromes of the vertebral column.  
• Non-articular rheumatism.  
• As an adjuvant in severe painful inflammatory infections of the ear, nose or throat, e.g. 

pharyngotonsillitis, otitis [159,161-163]. In keeping with general therapeutic principles, the 
underlying disease should be treated with basic therapy, as appropriate. Fever alone is not 
an indication.  

Suppositories  
Treatment of:  
• Post-traumatic pain, inflammation and swelling, e.g. due to sprains  
• Post-operative pain, inflammation and swelling, e.g. following dental or orthopedic surgery  
• Painful and/or inflammatory conditions in gynecology, e.g. primary dysmenorrhea or 

adnexitis  
• Painful syndromes of the vertebral column.  
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• Non-articular rheumatism.  
• As an adjuvant in severe painful inflammatory infections of the ear, nose or throat, e.g. 

pharyngotonsillitis, otitis. In keeping with general therapeutic principles, the underlying 
disease should be treated with basic therapy, as appropriate. Fever alone is not an 
indication.  

4  Dosage and administration  

Dosage  

As a general recommendation, the dose should be individually adjusted [168]. Adverse effects 
may be minimized by using the lowest effective dose for the shortest duration necessary to 
control symptoms (see section 6 Warnings and precautions) [184].  

General target population: adults  

Solution for injection  
Cataflam solution for injection should not be given for more than 2 days; if necessary, treatment 
can be continued with Cataflam tablets or suppositories (see Method of administration).  

SCT  
The recommended initial daily dose is 100 to 150 mg. In milder cases, 75 to 100 mg daily is 
usually sufficient.  

The total daily dose should generally be divided into 2 or 3 separate doses, as applicable.  

In primary dysmenorrhea, the daily dose should be individually adjusted and is generally 50 to 
150 mg. An initial dose of 50 mg is usually sufficient. If necessary, an initial dose of 100 mg 
can be prescribed with a maximum of 200 mg/day reached over the course of several menstrual 
cycles. Treatment should be started on appearance of the first symptoms and, depending on the 
symptomatology, continued for a few days.   

In migraine, an initial dose of 50 mg should be taken at the first signs of an impending attack.  
In cases where pain relief within 2 hours after the first dose is not sufficient, a further dose of 
50 mg may be taken. If needed, further doses of 50 mg may be taken at intervals of 4 to 6 hours, 
not exceeding a total dose of 200 mg per day [183].  

SC  
The recommended initial daily dose is 100 to 150 mg. In milder cases, 50 to 100 mg daily may 
be sufficient. The daily dose should generally be divided into 2 or 3 separate doses, as 
applicable.  

In primary dysmenorrhoea, the daily dose should be individually adjusted and is generally 50 
to 150 mg. An initial dose of 50 mg is usually sufficient. If necessary, an initial dose of 100 
mg can be prescribed with a maximum of 200 mg/day reached over the course of several 
menstrual cycles. Treatment should be started on appearance of the first symptoms and, 
depending on the symptomatology, continued for a few days.  
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In migraine, an initial dose of 50 mg should be taken at the first signs of an impending attack. 
In cases where pain relief within 2 hours after the first dose is not sufficient, a further dose of 
50 mg may be taken. If needed, further doses of 50 mg may be taken at intervals of 4 to 6 hours, 
not exceeding a total dose of 200 mg per day.  

Suppositories  
The recommended initial daily dose is 100 to 150 mg. In milder cases, 75 to 100 mg daily is 
usually sufficient. The total daily dose should generally be divided into 2 or 3 separate doses, 
as applicable.  

In primary dysmenorrhea, the daily dose should be individually adjusted and is generally 50 to 
150 mg. An initial dose of 50 mg is usually sufficient. If necessary, an initial dose of 100 mg 
can be prescribed with a maximum of 200 mg/day reached over the course of several menstrual 
cycles. Treatment should be started on appearance of the first symptoms and, depending on the 
symptomatology, continued for a few days.  

Special populations  

Pediatric patients (below 18 years of age)  

Solution for injection  
Because of their dosage strength, the ampoules of Cataflam solution for injection are not 
suitable for use in children and adolescents [168].  

SCT   
Cataflam tablets are not recommended for use in children and adolescents below 14 years of 
age. For treatment in children and adolescents below 14 years of age, oral drops or 
suppositories of diclofenac 12.5 mg and 25 mg could be used. For adolescents aged 14 years 
and over, a daily dose of 75 to 100 mg is usually sufficient. The maximum daily dose of 150 
mg should not be exceeded [168]. The total daily dose should generally be divided into 2 to 3 
separate doses, as applicable.  

The use of Cataflam (all forms) in migraine attacks has not been established in children and 
adolescents [168].  

SC  
Cataflam soft capsules are not recommended for use in children and adolescents below 14 years 
of age. For treatment in children and adolescents below 14 years of age, oral drops and 
suppositories of diclofenac 12.5 mg and 25 mg are available.  

For adolescents aged 14 years and over, 50 to 100 mg daily may be sufficient. The maximum 
daily dose of 150 mg should not be exceeded [168]. The daily dose should generally be divided 
in 2 or 3 separate doses, as applicable.  

The use of Cataflam soft capsules in migraine attacks has not been established in children and 
adolescents. Suppositories  
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Children aged 1 year or over and adolescents should be given 0.5 to 2 mg/kg body weight daily, 
depending on the severity of the disorder. For adolescents aged 14 years or over, 75 to 100 mg 
daily is usually sufficient. The maximum daily dose of 150 mg should not be exceeded. The 
daily dose should generally be divided into 2 or 3 separate doses, as applicable.  

Because of their dosage strength, Cataflam 75 mg suppositories are not suitable for children 
and adolescents [168].  

Geriatric patients (aged 65 years or above)  

No adjustment of the starting dose is generally required for elderly patients. However, caution 
is indicated on basic medical grounds, especially for frail elderly patients or those with a low 
body weight (see section 6 Warnings and precautions) [180,185].  
Established cardiovascular disease or significant cardiovascular risk factors  

Treatment with Cataflam is generally not recommended in patients with established 
cardiovascular disease or uncontrolled hypertension. If needed, patients with established 
cardiovascular disease, uncontrolled hypertension or significant risk factors for cardiovascular 
disease should be treated with Cataflam only after careful consideration and only at doses ≤100 
mg daily if treated for more than 4 weeks (see section 6 Warnings and precautions) [184].  

Renal impairment  

Cataflam is contraindicated in patients with renal failure (GFR <15 mL/min/1.73m2) (see 
section 5 Contraindications).  

No specific studies have been carried out in patients with renal impairment, therefore, no 
specific dose adjustment recommendations can be made. Caution is advised when 
administering Cataflam to patients with renal impairment (see section 6 Warnings and 
precautions) [184,185].  

Hepatic impairment  

Cataflam is contraindicated in patients with hepatic failure (see section 5 Contraindications).   

No specific studies have been carried out in patients with hepatic impairment, therefore, no 
specific dose adjustment recommendations can be made. Caution is advised when 
administering Cataflam to patients with mild to moderate hepatic impairment (see section 6 
Warnings and precautions) [184].  

Method of administration  

Solution for injection  
The following directions for intramuscular injection must be followed in order to avoid damage 
to a nerve or other tissue at the injection site (which may result in muscle weakness, muscle 
paralysis and hypoaesthesia) [185].  
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The dose is generally one 75 mg ampoule daily, given by deep intragluteal injection into the 
upper outer quadrant using aseptic technique [185]. In severe cases (e.g. colic), the daily dose 
can exceptionally be increased to two injections of 75 mg, separated by an interval of a few 
hours (one into each buttock). Alternatively, one ampoule of 75 mg can be combined with other 
pharmaceutical forms of Cataflam (e.g. tablets, suppositories, oral drops) up to a total 
maximum daily dose of 150 mg.  

SCT and SC  
The tablets and soft capsules should be swallowed whole with liquid, preferably before meals, 
and must not be divided or chewed.  

Suppositories  
The suppositories should be inserted well into the rectum. It is recommended to take the 
suppositories after passing stools.   

Not to be taken by mouth, as for rectal use only.  

5  Contraindications  
• Known hypersensitivity to the active substance, sodium metabisulphite (solution for 

injection only) or any of the other excipients.  
• Active gastric or intestinal ulcer, bleeding or perforation (see sections 6 Warnings and 

precautions and 7 Adverse drug reactions) [169].  
• Last trimester of pregnancy (see section 9 WOCBP, pregnancy, breast-feeding and fertility) 

[169].  
• Hepatic failure.   
• Renal failure (GFR <15 mL/min/1.73m2) [185].   
• Severe cardiac failure (see section 6 Warnings and precautions) [169].  
• Like other non-steroidal anti-inflammatory drugs (NSAIDs), Cataflam is also 

contraindicated in patients in whom the use of acetylsalicylic acid or other NSAIDs can 
precipitate asthma, angioedema, urticaria, or acute rhinitis (i.e. NSAID-induced 
crossreactivity reactions) [186] (see sections 6 Warnings and precautions and 7 Adverse 
drug reactions) [78,79].  

• Proctitis (suppositories only).  

6  Warnings and precautions  

Gastrointestinal effects   

Gastrointestinal bleeding ulceration or perforation, which can be fatal, have been reported with 
all NSAIDs, including diclofenac, and may occur at any time during treatment, with or without 
warning symptoms or a previous history of serious gastrointestinal events [145]. They 
generally have more serious consequences in the elderly. If gastrointestinal bleeding or 
ulceration occurs in patients receiving Cataflam, the treatment should be discontinued [169].  
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As with all NSAIDs, including diclofenac, close medical surveillance is imperative and 
particular caution should be exercized when prescribing Cataflam in patients with symptoms 
indicative of gastrointestinal (GI) disorders or with a history suggestive of gastric or intestinal 
ulceration, bleeding or perforation (see section 7 Adverse drug reactions). The risk of GI 
bleeding is higher with increasing NSAID doses and in patients with a history of ulcer, 
particularly if complicated with hemorrhage or perforation and in the elderly [169].  

To reduce the risk of GI toxicity in patients with a history of ulcer, particularly if complicated 
with hemorrhage or perforation, and in the elderly, the treatment should be initiated and 
maintained at the lowest effective dose [169].  
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Combination therapy with protective agents (e.g. proton pump inhibitors or misoprostol) should 
be considered for these patients, and also for patients requiring concomitant use of low-dose 
acetylsalicylic acid (ASA) or other drugs likely to increase gastrointestinal risk [169].  

Patients with a history of GI toxicity, particularly the elderly, should report any unusual 
abdominal symptoms (especially GI bleeding). Caution is recommended in patients receiving 
concomitant medications which could increase the risk of ulceration or bleeding, such as 
systemic corticosteroids, anticoagulants, anti-platelet agents or selective serotonin-reuptake 
inhibitors (see section 8 Interactions) [169].  

Close medical surveillance and caution should also be exercized in patients with ulcerative 
colitis or Crohn’s disease, as their condition may be exacerbated (see section 7 Adverse drug 
reactions) [169].  

NSAIDs, including diclofenac, may be associated with increased risk of gastro-intestinal 
anastomotic leak. Close medical surveillance and caution are recommended when using 
Cataflam after gastro-intestinal surgery [187].  

Cardiovascular effects  

Treatment with NSAIDs including diclofenac, particularly at high dose and in long term, may 
be associated with a small increased risk of serious cardiovascular thrombotic events (including 
myocardial infarction and stroke).   

Treatment with Cataflam is generally not recommended in patients with established 
cardiovascular disease (congestive heart failure, established ischemic heart disease, peripheral 
arterial disease) or uncontrolled hypertension. If needed, patients with established 
cardiovascular disease, uncontrolled hypertension or significant risk factors for cardiovascular 
disease (e.g. hypertension, hyperlipidemia, diabetes mellitus and smoking) should be treated 
with Cataflam only after careful consideration and only at doses ≤100 mg daily when treatment 
continues for more than 4 weeks.  

As the cardiovascular risks of diclofenac may increase with dose and duration of exposure, the 
lowest effective daily dose should be used for the shortest duration possible. The patient's need 
for symptomatic relief and response to therapy should be re-evaluated periodically, especially 
when treatment continues for more than 4 weeks.  

Patients should remain alert for the signs and symptoms of serious arteriothrombotic events 
(e.g. chest pain, shortness of breath, weakness, slurring of speech), which can occur without 
warnings. Patients should be instructed to see a physician immediately in case of such an event. 
[184].  

Hematologic effects  

Use of Cataflam is recommended only for short-term treatment. If, however, Cataflam is used 
for a prolonged period, monitoring of the blood count is recommended, as with other NSAIDs.  
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Like other NSAIDs, diclofenac may temporarily inhibit platelet aggregation [22,85]. Patients 
with defects of hemostasis should be carefully monitored [86,87].  

Respiratory effects (pre-existing asthma)  

In patients with asthma, seasonal allergic rhinitis, swelling of the nasal mucosa (i.e. nasal 
polyps), chronic obstructive pulmonary diseases or chronic infections of the respiratory tract 
(especially if linked to allergic rhinitis-like symptoms), reactions on NSAIDs like asthma 
exacerbations (so-called intolerance to analgesics/analgesics-asthma), Quincke’s edema or 
urticaria are more frequent than in other patients. Therefore, special caution is recommended in 
such patients (readiness for emergency). This is applicable as well for patients who are allergic 
to other substances, e.g. with skin reactions, pruritus or urticaria [169].  
Special caution is recommended when Cataflam is used parenterally in patients with bronchial 
asthma because symptoms may be exacerbated (solution for injection only).  

Hepatobiliary effects  

Close medical surveillance is required when prescribing Cataflam to patients with impaired 
hepatic function, as their condition may be exacerbated.  

As with other NSAID, including diclofenac, values of one or more liver enzymes may increase. 
During prolonged treatment with Cataflam, regular monitoring of hepatic function is indicated 
as a precautionary measure. If abnormal liver function tests persist or worsen, if clinical signs 
or symptoms consistent with liver disease develop, or if other manifestations occur (e.g. 
eosinophilia, rash), Cataflam should be discontinued. Hepatitis may occur with use of 
diclofenac without prodromal symptoms.  

Caution is called for when using Cataflam in patients with hepatic porphyria, since it may 
trigger an attack [82-84].  

Skin reactions  

Serious skin reactions, some of them fatal, including exfoliative dermatitis, Stevens-Johnson 
syndrome and toxic epidermal necrolysis, have been reported very rarely in association with 
the use of NSAIDs, including Cataflam (see section 7 Adverse drug reactions). Patients appear 
to be at highest risk of these reactions early in the course of therapy, the onset of the reaction 
occurring in the majority of cases within the first month of treatment. Cataflam should be 
discontinued at the first appearance of skin rash, mucosal lesions or any other sign of 
hypersensitivity [169].  

As with other NSAIDs, allergic reactions, including anaphylactic/anaphylactoid reactions, can 
also occur in rare cases with diclofenac without earlier exposure to the drug.   

Renal effects  

As fluid retention and edema have been reported in association with NSAID therapy, including 
diclofenac, particular caution is called for in patients with impaired cardiac or renal function 
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[80], history of hypertension [169], the elderly, patients receiving concomitant treatment with 
diuretics or medicinal products that can significantly impact renal function, and in those patients 
with substantial extracellular volume depletion from any cause, e.g. before or after major 
surgery (see section 5 Contraindications) [44,169]. Monitoring of renal function is 
recommended as a precautionary measure when using Cataflam in such cases. Discontinuation 
of therapy is usually followed by recovery to the pre-treatment state [169].  

Geriatric patients  

Caution is indicated in the elderly on basic medical grounds, especially in frail elderly patients 
or those with a low body weight [81,185].  

Interactions with NSAIDs  

The concomitant use of Cataflam with systemic NSAIDs including cyclooxygenase-2 selective 
inhibitors, should be avoided due to the potential for additive undesirable effects (see section 8 
Interactions) [169].  

Special excipients  

Solution for injection  
The sodium metabisulphite in the solution for injection can lead to severe isolated 
hypersensitivity reactions and bronchospasm.  

Masking signs of infections  

Like other NSAIDs, diclofenac may mask the signs and symptoms of infection due to its 
pharmacodynamic properties.  

7  Adverse drug reactions  

Tabulated summary of adverse drug reactions   

Adverse drug reactions from clinical trials and/or spontaneous or literature reports (Table 7-1) 
are listed by MedDRA system organ class. Within each system organ class, the adverse drug 
reactions are ranked by frequency, with the most frequent reactions first. Within each frequency 
grouping, adverse drug reactions are presented in order of decreasing seriousness. In addition, 
the corresponding frequency category for each adverse drug reaction is based on the following 
convention (CIOMS III): very common (>1/10); common (≥1/100 to <1/10); uncommon 
(≥1/1,000 to <1/100); rare (≥1/10,000 to <1/1,000); very rare (<1/10,000). The following 
undesirable effects include those reported with Cataflam solution for injection and/or other 
pharmaceutical forms of diclofenac, with either short-term or long-term use.  

Table 7-1  Adverse drug reactions [169,181]  
 

Infections and infestations (solution for injection only)  
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   Very rare:  Injection site abscess [169].  

Blood and lymphatic system disorde   
Very rare:  

  
Thrombocytopenia, leukopenia, anemia (including hemolytic and aplastic 
anemia), agranulocytosis [24,125-130].  

Immune system disorders  
  Rare:  Hypersensitivity, anaphylactic and anaphylactoid reactions [131] (including 

hypotension and shock) [169].  
  Very rare:  Angioedema (including face edema) [169].  

Psychiatric disorders  
  Very rare:  Disorientation, depression, insomnia, nightmare, irritability, psychotic 

disorder [32,34,101,102].  
Nervous system disorders  

  Common:  Headache, dizziness [24,32,34].  
  Rare:  Somnolence [34].  
  Very rare:  Paresthesia, memory impairment, convulsion, anxiety, tremor, aseptic 

meningitis [32,34,101,102], dysgeusia [32,34,139,140], cerebrovascular 
accident [169].  

Eye disorders  
  Very rare:  Visual impairment, blurred vision, diplopia [32,34,139,140].  

Ear and labyrinth disorders  
  Common:  Vertigo [24,32,34].  
  Very rare:  Tinnitus, impaired hearing [32,34,139,140].  

Cardiac disorders  
  Uncommon* [184]:  Myocardial infarction [169], cardiac failure [81,136-138], palpitations, chest 

pain.  
  Frequency not known  Kounis syndrome [186]  

Vascular disorders  
  Very rare:  Hypertension [81,136-138], vasculitis [105,132-135].  
Respiratory, thoracic and mediastinal disorders  

   Rare:  Asthma (including dyspnea) [131].  
   Very rare:  Pneumonitis [105,132-135].  

 
Gastrointestinal tract disorders  
  Common:  Nausea, vomiting, diarrhea, dyspepsia, abdominal pain, flatulence, 

decreased appetite [24,89].  
  Rare:  Gastritis [169], gastrointestinal hemorrhage, hematemesis, hemorrhagic 

diarrhea, melena, gastrointestinal ulcer (with or without bleeding, 
gastrointestinal stenosis, or perforation, which may lead to peritonitis) 
[24,32,34,89,90,93,96,97,185], proctitis [169] (suppositories only).  

  Very rare:  Colitis (including hemorrhagic colitis, ischemic colitis and exacerbation of 
ulcerative colitis or Crohn’s disease), constipation, stomatitis, glossitis, 
esophageal disorder, intestinal diaphragm disease, pancreatitis [89- 
96,98-100,185], hemorrhoids [169] (suppositories only).  

 
Hepatobiliary disorders  

   Common:  Transaminases increased [24].  
   Rare:  Hepatitis, jaundice [120-123], liver disorder [169].  
   Very rare:  Fulminant hepatitis [124], hepatic necrosis, hepatic failure [176].  
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Skin and subcutaneous tissue disorders  
  Common:  Rash [24,32,34].  
  Rare:  Urticaria [79,103].  
  Very rare:  Bullous dermatitis, eczema, erythema, erythema multiforme, 

StevensJohnson syndrome, toxic epidermal necrolysis (Lyell's 
syndrome), exfoliative dermatitis, alopecia, photosensitivity reaction, 
purpura, Henoch-Schoenlein purpura [104-110], pruritus [169].  

 
Renal and urinary disorders  

   Very rare:  Acute kidney injury (acute renal failure), hematuria, proteinuria, nephrotic  
syndrome, tubulointerstitial nephritis, renal papillary necrosis 
[111119,185].  

General disorders and administratio 
  Common:  

n site conditions  
Injection site reaction, injection site pain, injection site induration [169] 
(solution for injection only).  
Application site irritation [169] (suppositories only).  

  Rare:  
Edema [32,34], injection site necrosis [169] (solution for injection only).  

*The frequency reflects data from long-term treatment with a high dose (150 mg/day) [184].  

Description of selected adverse drug reactions:  

Arteriothrombotic events  
Meta-analysis and pharmacoepidemiological data point towards a small increased risk of 
arteriothrombotic events (for example myocardial infarction) associated with the use of 
diclofenac, particularly at a high dose (150 mg daily) and during long-term treatment (see 
section 6 Warnings and precautions) [184].  

Visual effects  
Visual disturbances such as visual impairment, blurred vision or diplopia appear to be NSAID 
class effects and are usually reversible on discontinuation. A likely mechanism for the visual 
disturbances is the inhibition of prostaglandin synthesis and other related compounds that alter 
the regulation of retinal blood flow resulting in potential changes in vision. If such symptoms 
occur during diclofenac treatment, an ophthalmological examination may be considered to 
exclude other causes [185].  

8  Interactions  
The following interactions include those observed with Cataflam solution for injection, 
sugarcoated tablets, suppositories, and/or other pharmaceutical forms of diclofenac.  
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Observed interactions to be considered  

CYP2C9 inhibitors: Caution is recommended when co-prescribing diclofenac with CYP2C9 
inhibitors (such as voriconazole), which could result in a significant increase in peak plasma 
concentrations and exposure to diclofenac [178,185].  

Lithium: If used concomitantly, diclofenac may raise plasma concentrations of lithium [27].  
Monitoring of the serum lithium level is recommended [169].  

Digoxin: If used concomitantly, diclofenac may raise plasma concentrations of digoxin [28,29]. 
Monitoring of the serum digoxin level is recommended [174].  

Diuretics and antihypertensive agents: Like other NSAIDs, concomitant use of diclofenac with 
diuretics or antihypertensive agents (e.g. beta-blockers, angiotensin converting enzyme (ACE) 
inhibitors) may cause a decrease in their antihypertensive effect. Therefore, the combination 
should be administered with caution and patients, especially the elderly, should have their blood 
pressure periodically monitored. Patients should be adequately hydrated and consideration 
should be given to monitoring of renal function after initiation of concomitant therapy, and 
periodically thereafter, particularly for diuretics and ACE inhibitors due to the increased risk of 
nephrotoxicity (see section 6 Warnings and precautions) [30,31,169].  

Ciclosporin and tacrolimus: Diclofenac, like other NSAIDs may increase the nephrotoxicity 
of ciclosporin and tacrolimus due to the effect on renal prostaglandins [55-58]. Therefore, it 
should be given at doses lower than those that would be used in patients not receiving 
ciclosporin or tacrolimus [169,185].  

Drugs known to cause hyperkalemia: Concomitant treatment with potassium-sparing diuretics, 
ciclosporin, tacrolimus or trimethoprim may be associated with increased serum potassium 
levels, which should therefore be monitored frequently (see section 6 Warnings and 
precautions) [169,179].  

Quinolone antibacterials: There have been isolated reports of convulsions which may have 
been due to concomitant use of quinolones and NSAIDs [146].  

Anticipated interactions to be considered  

Other NSAIDs and corticosteroids: Concomitant administration of diclofenac and other 
systemic NSAIDs or corticosteroids may increase the frequency of gastrointestinal undesirable 
effects (see section 6 Warnings and precautions) [33,169].  

Anticoagulants and anti-platelet agents: Caution is recommended since concomitant 
administration could increase the risk of bleeding (see section 6 Warnings and precautions) 
[169]. Although clinical investigations do not appear to indicate that diclofenac affects the 
action of anticoagulants [36-38], there are reports of an increased risk of hemorrhage in patients 
receiving diclofenac and anticoagulants concomitantly [59,185]. Close monitoring of such 
patients is therefore recommended [36-38,42].  
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Selective serotonin reuptake inhibitors (SSRIs): Concomitant administration of systemic 
NSAIDs, including diclofenac, and SSRIs may increase the risk of gastrointestinal bleeding 
(see section 6 Warnings and precautions) [169].  

Antidiabetics: Clinical studies have shown that diclofenac can be given together with oral 
antidiabetic agents without influencing their clinical effect [39-41]. However, there have been 
isolated reports of both hypoglycemic and hyperglycemic effects necessitating changes in the 
dosage of the antidiabetic agents during treatment with diclofenac. For this reason, monitoring 
of the blood glucose level is recommended as a precautionary measure during concomitant 
therapy.  

There have also been isolated reports of metabolic acidosis when diclofenac was coadministered 
with metformin, especially in patients with pre-existing renal impairment [185].  

Phenytoin: When using phenytoin concomitantly with diclofenac, monitoring of phenytoin 
plasma concentrations is recommended due to an expected increase in exposure to phenytoin 
[178].  

Methotrexate: Caution is recommended when NSAIDs, including diclofenac, are administered 
less than 24 hours before or after treatment with methotrexate, since blood concentrations of 
methotrexate may rise and the toxicity of this substance be increased [17].  

CYP2C9 inducers: Caution is recommended when co-prescribing diclofenac with CYP2C9 
inducers (such as rifampicin), which could result in a significant decrease in plasma 
concentration and exposure to diclofenac [185].  

9  Women of child-bearing potential, pregnancy, breast-feeding 
and fertility  
Women of child-bearing potential  

There are no data to suggest any recommendations for women of child-bearing potential.  

Pregnancy  

There are insufficient data on the use of diclofenac in pregnant women. Some epidemiological 
studies suggest an increased risk of miscarriage after use of a prostaglandin synthesis inhibitor 
(such as NSAIDs) in early pregnancy, however the overall data are inconclusive [186].Cataflam 
should not be used during the first two trimesters of pregnancy unless the expected benefits to 
the mother outweigh the risks to the fetus. As with other NSAIDs, use of diclofenac during the 
third trimester of pregnancy is contraindicated owing to the possibility of uterine inertia, fetal 
renal impairment with subsequent oligohydramnios and/or premature closure of the ductus 
arteriosus (see sections 5 Contraindications and 13 Non-clinical safety data) [185].   
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Breast-feeding  

Like other NSAIDs, diclofenac passes into the breast milk in small amounts. Therefore, 
Cataflam should not be administered during breast-feeding in order to avoid undesirable effects 
in the infant [16,26,61,169].  

Fertility  

As with other NSAIDs, the use of Cataflam may impair female fertility and is not recommended 
in women attempting to conceive. In women who have difficulties conceiving or who are 
undergoing investigation of infertility, withdrawal of Cataflam should be considered [169].  

10  Overdosage  

Symptoms  

There is no typical clinical picture resulting from diclofenac overdosage. Overdosage can cause 
symptoms such as vomiting, gastrointestinal hemorrhage, diarrhea, dizziness, tinnitus or 
convulsions. In the event of significant poisoning, acute renal failure and liver damage are 
possible [169].  

Therapeutic measures  

Management of acute poisoning with NSAIDs, including diclofenac essentially consists of 
supportive measures and symptomatic treatment [142-144]. Supportive measures and 
symptomatic treatment should be given for complications such as hypotension, renal failure, 
convulsions, gastrointestinal disorder, and respiratory depression.  

Special measures such as forced diuresis, dialysis, or hemoperfusion are probably of no help in 
eliminating NSAIDs, including diclofenac, due to the high protein binding and extensive 
metabolism [143,169].  

Activated charcoal may be considered after ingestion of a potentially toxic overdose, and gastric 
decontamination (e.g. vomiting, gastric lavage) after ingestion of a potentially lifethreatening 
overdose [169] (SCT only).  

11  Clinical pharmacology  

Pharmacotherapeutic group, ATC  

Anti-inflammatory and antirheumatic products, non-steroids, acetic acid derivatives and related 
substances (ATC code: M01A B05).  

Mechanism of action (MOA)  

Cataflam contains potassium salt of diclofenac, a non-steroidal compound with pronounced 
antirheumatic, analgesic, anti-inflammatory, and antipyretic properties [1,3,43]. Inhibition of 
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prostaglandin biosynthesis, which has been demonstrated in experiments, is considered 
fundamental to its mechanism of action [21]. Prostaglandins play an important role in causing 
inflammation, pain, and fever.  

Cataflam tablets and capsules have a rapid onset of action which makes them particularly 
suitable for the treatment of acute painful and inflammatory conditions [20] (SCT and SC only).   

Diclofenac in vitro does not suppress proteoglycan biosynthesis in cartilage at concentrations 
equivalent to the concentrations reached in humans [53,54].  

Pharmacodynamics (PD)  

Cataflam has been found to exert a pronounced analgesic effect in moderate and severe pain. In 
the presence of inflammation, e.g. due to trauma or following surgical interventions, it rapidly 
relieves both spontaneous pain and pain on movement and diminishes inflammatory swelling 
and wound edema [20,147-156].  

SCT and SC  
Clinical studies have also revealed that in primary dysmenorrhea the active substance is capable 
of relieving the pain and reducing the extent of bleeding [23,25,157,158].   

In migraine attacks Cataflam has been shown to be effective in relieving the headache and in 
improving the accompanying symptoms nausea and vomiting [166,167].  

Suppositories  
Clinical studies have also revealed that in primary dysmenorrhea the active substance is capable 
of relieving the pain and reducing the extent of bleeding.  

Pharmacokinetics (PK)  

Absorption  

Solution for injection  
The absorption of diclofenac from the ampoules starts immediately after i.m. administration. 
On average, 80% of the mean maximum plasma concentration is attained within 10 minutes of 
administration.   

The mean area under the plasma concentration/time curve (AUC) after parenteral 
administration is about twice as large as it is following oral or rectal administration of a dose 
of equal size while the mean maximum concentration is approximately 60% higher [52]. This 
difference in availability is attributable to the "first-pass" metabolism occurring when the drug 
is given orally or rectally.   
SCT  
Diclofenac is rapidly and completely absorbed from diclofenac potassium tablets [9,63]. The 
absorption sets in immediately after administration and the same amount is absorbed as from 
an equivalent dose of diclofenac sodium gastro-resistant tablets [11,63].  
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Mean peak plasma concentrations of 3.8 micro mol/L are attained after 20 to 60 minutes after 
ingestion of one tablet of 50 mg [11,63,64].   

SC  
Diclofenac is rapidly and completely absorbed from diclofenac potassium soft capsules [183]. 
Mean peak plasma concentrations of 5.56 micromol/L are attained after 30 minutes following 
single oral administration of a 50 mg soft capsule [183].   

SCT and SC  
Ingestion together with food has no influence on the amount of diclofenac absorbed although 
onset and rate of absorption may be slightly delayed [10,12,63].  

Since about half of diclofenac is metabolized during its first passage through the liver ("first 
pass" effect), the area under the concentration curve (AUC) is about half as large following oral 
or rectal administration as it is following a parenteral dose of equal size [4,15,65].  

Suppositories  
The administration of diclofenac potassium suppositories provides fast onset of absorption. 
After the administration of suppositories of 50 mg, peak plasma concentrations are attained on 
average within 1 hour, but maximal concentrations per dose unit are about 2/3 of those reached 
after administration of diclofenac potassium tablets [65,66,78,79].  

Since about half of diclofenac is metabolized during its first passage through the liver ("first 
pass" effect), the area under the concentration curve (AUC) is about half as large following oral 
or rectal administration as it is following a parenteral dose of equal size [4,15,45].  

The plasma concentrations attained in children given equivalent doses (mg/kg body weight) are 
similar to those obtained in adults [67].  

For all formulations  
Pharmacokinetic behaviour does not change after repeated administration. No accumulation 
occurs provided the recommended dosage intervals are observed [16,63].  

Distribution  

99.7% of diclofenac binds to serum proteins, mainly to albumin (99.4%) [8,68]. The apparent 
volume of distribution calculated is 0.12 to 0.17 L/kg [4,68,70].  

Diclofenac enters the synovial fluid, where maximum concentrations are measured 2 to 4 hours 
after peak plasma values have been reached [16]. The apparent half-life for elimination from 
the synovial fluid is 3 to 6 hours. Two hours after reaching peak plasma levels, concentrations 
of the active substance are already higher in the synovial fluid than in the plasma, and they 
remain higher for up to 12 hours [16,68,71,72].  

Diclofenac was detected in a low concentration (100 ng/mL) in breast milk in one nursing 
mother. The estimated amount ingested by an infant consuming breast milk is equivalent to a 
0.03 mg/kg/day dose [179].  
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Biotransformation/metabolism  

Biotransformation of diclofenac takes place partly by glucuronidation of the intact molecule, 
but mainly by single and multiple hydroxylation and methoxylation, resulting in several 
phenolic metabolites (3'-hydroxy-, 4'-hydroxy-, 5-hydroxy-, 4',5-dihydroxy-, and 3'-hydroxy4'-
methoxy-diclofenac), most of which are converted to glucuronide conjugates [6,7,68,73]   

Two of these phenolic metabolites are biologically active, but to a much lesser extent than 
diclofenac [74].  
Elimination  

Total systemic clearance of diclofenac from plasma is 263 ± 56 mL/min (mean value ± SD). 
The terminal half-life in plasma is 1 to 2 hours [4]. Four of the metabolites, including the two 
active ones, also have short plasma half-lives of 1 to 3 hours [75]. One metabolite, 3'hydroxy-
4'-methoxy-diclofenac, has a much longer plasma half-life. However, this metabolite is virtually 
inactive [73].  

About 60% of the administered dose is excreted in the urine as the glucuronide conjugate of the 
intact molecule and as metabolites, most of which are also converted to glucuronide conjugates. 
Less than 1% is excreted as unchanged substance [7]. The rest of the dose is eliminated as 
metabolites through the bile in the faeces [18,68,76,77].  

Linearity/non-linearity  

Solution for injection  
The plasma AUC values of diclofenac show a linear relationship to the size of the dose 
[15,16,63].  

SCT  
The amount absorbed is in linear proportion to the size of the dose [11,15,63].  

Suppositories  
The amount absorbed is in linear proportion to the size of the dose [66].  

Special populations  

Geriatric patients: No relevant age-dependent differences in the drug’s absorption, 
metabolism, or excretion have been observed [16,60,68,76,170].  

Renal impairment: In patients suffering from renal impairment, no accumulation of the 
unchanged active substance can be inferred from the single-dose kinetics when applying the 
usual dosage schedule [5,13,68]. At a creatinine clearance of less than 10 mL/min, the 
calculated steady-state plasma levels of the hydroxy metabolites are about 4 times higher than 
in normal subjects.   

However, the metabolites are ultimately cleared through the bile [18].  
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Hepatic impairment: In patients with chronic hepatitis or non-decompensated cirrhosis, the 
kinetics and metabolism of diclofenac are the same as in patients without liver disease [19,68].  

12  Clinical studies  
Cataflam is a well established product.  

13  Non-clinical safety data [182]  
Preclinical data from acute and repeated dose toxicity studies, as well as from genotoxicity, 
mutagenicity, and carcinogenicity studies with diclofenac revealed no specific hazard for 
humans at the intended therapeutic doses [171-173]. In standard preclinical animal studies, 
there was no evidence that diclofenac had a teratogenic potential in mice, rats or rabbits.  

Diclofenac had no influence on the fertility of parent animals in rats. Except for minimal fetal 
effects at maternally toxic doses, the prenatal, perinatal and postnatal development of the 
offspring was not affected [69,171].  

Administration of NSAIDs (including diclofenac) inhibited ovulation in the rabbit and 
implantation and placentation in the rat, and led to premature closure of the ductus arteriosus in 
the pregnant rat. Maternally toxic doses of diclofenac were associated with dystocia, prolonged 
gestation, decreased fetal survival, and intrauterine growth retardation in rats. The slight effects 
of diclofenac on reproduction parameters and delivery as well as constriction of the ductus 
arteriosus in utero are pharmacologic consequences of this class of prostaglandin synthesis 
inhibitors (see sections 5 Contraindications and 9 WOCBP, pregnancy, breastfeeding and 
fertility).  

14  Pharmaceutical information  

Incompatibilities  

Solution for injection  
As a rule, Cataflam solution for intramuscular injection must not be mixed with other injection 
solutions.  

SCT and SC  
Not applicable.  

Suppositories  
Not applicable.  

Special precautions for storage  

Do not store above 30°C.   

Cataflam sugar-coated tablets must be protected from moisture.  
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Cataflam soft capsules must be protected from moisture and light. Store in the original package.  

Cataflam solution for injection, sugar-coated tablets, soft capsules, and suppositories must be 
kept out of the reach and sight of children.  

Information might differ in some countries.  

Instructions for use and handling  

Solution for injection  
The following directions for intramuscular injection must be followed in order to avoid damage 
to a nerve or other tissue at the injection site.  

To be injected by deep intragluteal injection into the upper outer quadrant using aseptic 
technique. Each ampoule is for single use only. The solution for injection should be used 
immediately after opening. Any unused contents should be discarded.   

SCT and SC  
No special requirements.  

Suppositories  
The suppositories should not be cut apart, as incorrect storage conditions may lead to uneven 
distribution of the active substance.  

Special precautions for disposal Country 

specific.   



Novartis    Page 23  
CDS v2.2  22-May-19  Cataflam®  

  
15  References  

1. Pharmacological investigations with diclofenac K (GP 45 840 B). Biology Report 224/82. Ciba-Geigy Ltd. 
Basle, Switzerland. 04 Oct 82.  

2. Van Heerden JJ. Diclofenac sodium, oxyphenbutazone and placebo in sports injuries of the knee. S Afr 
Med J 1977;52:396-9.  

3. Soranzo ML, Salassa B, Bramato C et al. Azione antipiretica del diclofenac sodico. Gazz Med Ital 
1980;139:627-35.  

4. Willis JV, Kendall MJ, Flinn RM et al. The pharmacokinetics of diclofenac sodium following intravenous and 
oral administration. Eur J Clin Pharmacol 1979;16:405-10.  

5. GP 45 840, diclofenac sodium, Voltaren: Plasma concentrations of unchanged diclofenac and urinary 
excretion of total (free + conjugated) diclofenac and mono-hydroxylated metabolites in patients with 
impaired renal function during repeated dosing. Report C.R.B. R 14/1985. Laboratoires Ciba-Geigy Rueil-
Malmaison, France. 30 Apr 85.  

6. Stierlin H, Faigle JW, Sallmann A et al. Biotransformation of diclofenac sodium (Voltaren) in animals and in 
man. I. Isolation and identification of principal metabolites. Xenobiotica 1979;9:601-10.  

7. Stierlin H, Faigle JW. Biotransformation of diclofenac sodium (Voltaren) in animals and in man. II. 
Quantitative determination of the unchanged drug and principal phenolic metabolites, in urine and bile. 
Xenobiotica 1979;9:11-21.  

8. Riess W, Stierlin H, Degen P et al. Pharmacokinetics and metabolism of the anti-inflammatory agent 
Voltaren. Scand J Rheum 1978;suppl 22:17-29.  

9. GP 45 840 B, diclofenac potassium: Plasma concentrations of diclofenac and urinary excretion of total 
diclofenac and mono-hydroxylated metabolites after administration of a 50 mg oral dose of diclofenac 
potassium as 25 mg and 50 mg sugar-coated tablets taken with pH 7.5 buffer and as a pH 7.5 buffered 
solution. Report C.R.B. R 2/1984. Laboratoires Ciba-Geigy Rueil-Malmaison, France. 10 Jan 84.  

10. GP 45 840, diclofenac-Na; GP 45 840 B, diclofenac-K, Cataflam: Bioavailability comparison between 50 
mg sugar-coated tablets containing either the sodium or the potassium salt of diclofenac: the six healthy 
volunteers were also given 50 mg of deuterated diclofenac-Na as an oral solution, concomitantly. Report 
C.R.B. R 11/1986. Laboratoires Ciba-Geigy Rueil-Malmaison, France. 28 Mar 86.  

11. GP 45 840, diclofenac-Na, Voltaren; GP 45 840 B, diclofenac-K, Cataflam: Biopharmaceutical comparison 
of oral dosage forms of Voltaren and Cataflam and of their active ingredients in man. Biology Report B 
113/1986, Ciba-Geigy Ltd. Basle, Switzerland. 13 Aug 86.  

12. GP 45 840 B, diclofenac-potassium: Plasma concentrations of diclofenac after oral administration of 
diclofenac K as 50 mg sugar-coated tablets taken either with pH 7.5 buffer or immediately after a breakfast 
rich of fats and proteins. Report C.R.B. R 34/1984. Laboratoires Ciba-Geigy Rueil-Malmaison, France. 25 
Jul 84.  

13. GP 45 840, diclofenac-Na, Voltaren: Influence of renal insufficiency on pharmacokinetics of Voltaren. 
Report PC-No. 21/1986. Ciba-Geigy Ltd. Basle, Switzeland. 06 May 86.  

14. Valtonen EJ. A comparative short-term trial with Voltaren (diclofenac sodium) and naproxen in soft-tissue 
rheumatism. Scan J Rheum 1978;suppl. 22:69-73.  

15. GP 45 840, diclofenac, Voltaren: Pharmacokinetics of diclofenac-Na after intramuscular administration of 
Voltaren ampoules and oral administration of Voltaren enteric-coated tablets. Report B 174/1985, 
CibaGeigy Ltd. Basle, Switzerland. 23 Nov 85.  

16. Sioufi A, Stierlin H, Schweizer A et al. Recent findings concerning clinically relevant pharmacokinetics of 
diclofenac sodium. In: Kass E (Ed): Voltaren - new findings. Proc Int Symp Rheum, Paris 1981: 19-30 (Hans 
Huber Publishers, Bern etc. 1982).  

17. Thyss A, Milano G, Kubar J et al. Clinical and pharmacokinetic evidence of a life-threatening interaction 
between methotrexate and ketoprofen. Lancet 1986;1:256-8.  

18. Stierlin H, Faigle JW, Colombi A et al. Pharmacokinetics of diclofenac sodium (Voltaren) and metabolites 
in patients with impaired renal function. Scan J Rheum 1978: uppl. 22;30-5.  



Novartis    Page 24  
CDS v2.2  22-May-19  Cataflam®  

  
19. Zimmerer J, Tittor W, Degen P et al. Rheuma-Therapie bei Leberkranken. Plasmaspiegel von Diclofenac 

und Urinausscheidung von Diclofenac und Metaboliten bei leberkranken Patienten. Fortschr Med 
1982;36:1683-8.  

20. A single-dose, double-blind, parallel group study to compare the analgesic effect of 50 mg diclofenac-Na 
(GP 45 840) with that of 50 mg diclofenac-K (GP 45 840 B) and placebo in patients with moderate to severe 
post-operative pain following surgical removal of dental impaction. Protocol 382. G.H. Besselaar, Princeton, 
New Jersey/USA. 30 May 86.  

21. Krupp P, Exer B, Menassé R et al. Zum Wirkungsmechanismus von Voltaren. Therapiewoche 1976;26:3-
20.  

22. Cronberg S, Wallmark E, Söderberg I. Effect on platelet aggregation of oral administration of 10 
nonsteroidal analgesics to humans. Scan J Haematol 1984;33:155-9.  

23. Ingemanson CA, Carrington B, Sikström B. Diclofenac in the treatment of primary dysmenorrhoea. Curr 
Ther Res 1981;30:632-9.  

24. Ciccolunghi SN. Report on a long-term tolerability study of up to two years with diclofenac sodium 
(Voltaren). Scan J Rheum 1978;suppl. 22:86-96.  

25. Riihiluoma P, Wuolijoki E, Pulkkinen MO. Treatment of primary dysmenorrhea with diclofenac sodium. Eur 
J Obstet Gynec Reprod Biol 1981;12:189-94.  

26. GP 45 840, diclofenac sodium, Voltaren: Plasma and breast milk concentrations of unchanged diclofenac 
during repeated oral administration of 50 mg Voltaren enteric coated tablets. Report B 100/1983. Ciba-
Geigy Ltd. Basle, Switzerland. 29 Nov 83.  

27. Reimann IW, Frölich JC. Effects of diclofenac on lithium kinetics. Clin Pharmacol Ther 1981;30:348-52.  
28. Rau R, Georgiopoulos G, Neumann P et al. Die Beeinflussung des Digoxinblutspiegels durch 

Antirheumatika. Akt Rheum 1980;5:349-58.  
29. Isbary J, Doering W, König E. Der Einfluss von Tiaprofensäure auf die Digoxonkonzentration im Serum 

(DKS) im Vergleich zu anderen Antirheumatika (AR). Z Rheum 1982;41:163.  
30. D'Arcy PF. Interactions between diuretics and non-steroidal anti-inflammatory drugs. Pharm Int 1984;2-3.  
31. Favre L, Glasson PH, Riondel A et al. Interaction of diuretics and non-steroidal anti-inflammatory drugs in 

man. Clin Science 1983;64:407-15.  
32. Rivet JP, Richard A. Voltaren and anti-inflammatory agent for use in rheumatology. Gaz Med Fr 

1977;84;:547-54.  
33. Miller DR. Combination use of nonsteroidal antiinflammatory drugs. Drug Intell 1981;15;3-7.  
34. Alcalay M, Brussière JL, Peltier A. Clinical trial of 100 mg Voltaren suppositories in rheumatic conditions - 

results in 16,419 patients. In: Kass E (Ed): Voltaren - new findings. Proc Int Symp, Paris 1981, 41-50 (Hans 
Huber Publishers, Bern etc. 1982).  

35. GP 45 840 B, diclofenac-K, Cataflam: Administration of one 50 mg Cataflam sugar-coated tablet to 12 
healthy volunteers t.i.d. for 8 days: comparison of diclofenac levels in plasma after the first and last dose of 
the treatment. Report C.R.B. R 25/1986. Laboratoires Ciba-Geigy Rueil-Malmaison, France. 24 Jun 86.  

36. Michot F, Ajdacic K. A double-blind clinical trial to determine if an interaction exists between diclofenac 
sodium and the oral anticoagulant acenocoumarol (nicoumalone). J Int Med Res 1975;3:153-7.  

37. Krzywanek HJ, Breddin K. Beeinflusst Diclofenac die orale Antikoagulantientherapie und die 
Plättchenaggregation? Med Welt 1977;28:1843-5.  

38. Fitzgerald DE, Russell JG. Voltarol and Warfarin, an interaction? Condensed report of a Geigy symposium, 
Albufeira, Portugal 1981, p. 26-27 (Cambridge Medical Publications, Northhampton 1981).  

39. Chlud K. Untersuchungen zur Wechselwirkung von Diclofenac und Glibenclamid. Z Rheumatol 
1976;35:377-82.  

40. Schlumpf U. Der Einfluss von Diclofenac Natrium auf den Stoffwechsel von Diabetikern unter qualitativer 
Diät mit und ohne Tolbutamid. Schweiz Med Wschr 1978;108:28-34.  



Novartis    Page 25  
CDS v2.2  22-May-19  Cataflam®  

  
41. Rosak C, Schöffling K. Ueber den Einfluss von Diclofenac auf die Glukosetoleranz von Diabetikern. Med 

Welt 1977;28:1845-6.  
42. Pullar T, Capell HA. Interaction between oral anticoagulant drugs and non-steroidal anti-inflammatory 

agents. a review. Scott Med J 1983;28:42-7.  
43. Fowler PD. Diclofenac sodium. In: Huskisson C (Ed): Anti-rheumatic drugs. Clin Pharmacol Ther 

1983;3:117-56.  
44. Clive DM, Stoff JS. Renal syndromes associated with nonsteroidal antiinflammatory drugs. N Engl J Med 

1984;310:563-72.  
45. GP 45 840, diclofenac-sodium, Voltaren; GP 45 840 B, diclofenac-potassium: Comparison of plasma 

concentrations of diclofenac after oral administration to six healthy subjects of diclofenac-K as 50 mg sugar-
coated tablets and diclofenac-Na as      50 mg enteric-coated tablets. Report C.R.B. R 52/1983. Laboratoires 
Ciba-Geigy Rueil-Malmaison, France. 31 Oct 83.  

46. GP 45 840, diclofenac-potassium: Bioavailability of diclofenac potassium from 25 mg and 50 mg 
sugarcoated tablets in comparison to a solution: plasma concentrations of unchanged diclofenac after 
administration of a single 50 mg oral dose to six healthy volunteers. Report C.R.B. R 58/1983. Laboratoires 
Ciba-Geigy. Rueil-Malmaison, France. 28 Nov 83.  

47. GP 45 840, diclofenac-sodium, Voltaren; GP 45 840 B, diclofenac-potassium: Bioavailability study: 
Comparison of diclofenac-K and diclofenac-Na given as suppository to six healthy subjects. Plasma 
concentrations of diclofenac and urinary excretion of total diclofenac and mono-hydroxylated metabolites. 
Report R 34/1983. Laboratoires Ciba-Geigy. Rueil-Malmaison, France. 26 Jul 83.  

48. GP 45 840, diclofenac-Na, Voltaren; GP 45 840 B, diclofenac-K, Cataflam; Diclofenac-Na and diclofenac-
K: Pharmacokinetic characteristics after administration in solution, as suppositories or as tablets. Report B 
94/1984. Ciba-Geigy Ltd. Basle, Switzerland. 24 Sep 84.  

49. GP 45 840 R, diclofenac-resinate; GP 45 840 B, diclofenac-potassium: Comparison of plasma 
concentrations of diclofenac after oral administration of a dose equivalent to 50 mg of diclofenacpotassium 
given as diclofenac resinate suspension or diclofenac-potassium solution. Report C.R.B. R 35/1983. 
Laboratoires Ciba-Geigy. Rueil-Malmaison, France. 02 Aug 83.  

50. GP 45 840 R, diclofenac-resinate, Voltaren-drops: Bioavailability of diclofenac-resinate suspension 
(Voltaren drops). Report B 84/1986. Ciba-Geigy Ltd. Basle, Switzerland. 20 Jun 86.  

51. GP 45 840 R, diclofenac-resinate (Voltaren): Bioavailability of diclofenac from oral diclofenac-resinate 
drops, an oral buffered solution or one suppository. Single dose equivalent or equal to 50 mg of diclofenac-
Na. Report C.R.B. R 16/1987. Laboratoires Ciba-Geigy. Rueil-Malmaison, France. 22 Jan 87.  

52. GP 45 840 B, diclofenac-potassium, Cataflam. Plasma concentrations of diclofenac after administration of 
a 75 mg single dose of diclofenac-potassium as i.m. injection and sugar-coated tablets. Report C.R.B. R 
28/1985. Laboratoires Ciba-Geigy. Rueil-Malmaison, France. 12 Jul 85.  

53. Kirkpatrick CJ, Mohr W, Wildfeuer A et al. Influence on nonsteroidal anti-inflammatory agents on lapine 
articular chondrocyte growth in vitro. Z Rheum 1983;42:58-65.  

54. Brandt KD. Effects of nonsteroidal anti-inflammatory drugs on chondrocyte metabolism in vitro and in vivo. 
Am J Med 1987;83 Suppl 5A:29-34.  

55. Deray G, Le Hoang P, Aupetit B et al. Enhancement of cyclosporine A nephrotoxicity by diclofenac. Clin 
Nephrol 1987;27:213-4.  

56. Ptachcinski RJ, Venkataramanan R, Burckart GJ. Clinical pharmacokinetics of cyclosporin. Clin Pharm 
1986;11:107-32.  

57. Wadhwa NK, Schroeder TJ, Pesce AJ et al. Cyclosporine drug interactions: A review. Ther Drug Monit 
1987;9:399-406.  

58. Scott JP, Higenbottam TW. Adverse reactions and interactions of cyclosporin. Med Toxicol 1988;3:10727.  
59. Cuadrado Gomez LM, Palau Beato E, Perez Venegas J et al. Hemorragia pulmonar debido a la interaccion 

de acenocumarina y diclofenac sodico. Rev Clin Esp 1987;181:227-8.  



Novartis    Page 26  
CDS v2.2  22-May-19  Cataflam®  

  
60. GP 45 840, diclofenac-Na, Voltaren: Effect of age on pharmacokinetics of Voltaren. Report B 17/1988. 

Ciba-Geigy Ltd. Basle, Switzerland. 10 Feb 88.  
61. GP 45 840, diclofenac-Na, Voltaren: Passage of unchanged diclofenac into mother's milk of breastfeeding 

healthy women during treatment with 100 mg Voltaren per day for one week after delivery. Report B 
81/1979. Ciba-Geigy Ltd. Basle, Switzerland. 17 Aug 79.  

62. GP 45 840 B, diclofenac potassium, Cataflam: Pharmacokinetics and biotransformation in humans. 
Summary and assessment of data. Report B 123/1988. Ciba-Geigy Ltd. Basle, Switzerland. 19 Apr 89.  

Additional references August 1994  
63. GP 45 840 B, diclofenac-potassium, CATAFLAM: Pharmacokinetics in humans. Report B 70/1989. 

CibaGeigy Ltd. Basle, Switzerland. 21 Jul 89.  
64. GP 45 840 B, diclofenac potassium, diclofenac-K: Compilation of pharmacokinetic parameters from 82 

individual plasma profiles measured after single oral administration of diclofenac potassium in buffered 
solution or diclofenac-K sugar coated tablets to healthy fasted volunteers. Report B 81/89. Ciba-Geigy Ltd. 
Basle, Switzerland. 8 Aug 89.  

65. Plasma concentration profiles of diclofenac-sodium after rectal, intramuscular or oral administration of 
VOLTAREN 100 mg suppositories, 75 mg/3 ml solution or 50 mg enteric coated tablets. Report B 16/1989. 
Ciba-Geigy Ltd. Basle, Switzerland. 08 Feb 89.  

66. Bioavailability of diclofenac from 12.5 mg and 25 mg suppositories in comparison with the marketed 50 mg 
suppository in twelve healthy volunteers. C.R.B. Report R 5/1993. Ciba-Geigy Laboratoires. 
RueilMalmaison, France. 04 Feb 93.  

67. Pharmacokinetics of VOLTAREN in children. Report PC-No. 23/1986. Ciba-Geigy Ltd. Basle/Switzerland, 
06 May 86  

68. GP 45 840 B, diclofenac-K: The basic properties of distribution, biotransformation and elimination of  
diclofenac in healthy volunteers and some clinically relevant pharmacokinetic findings. Report B 77/1989.  

 Ciba-Geigy  Ltd.  Basle/Switzerland,   
03 Aug 89  

69. Diclofenac salts. Expertise on toxicological documentation: general and reproductive toxicity, mutagenicity 
and carcinogenicity. Expertise No. 86/PT35, (Pharma Toxicology, Ciba-Geigy Limited, Basle/Switzerland, 
August 1986, (revised 24 May 89).  

70. Willis JV, Kendall MJ, Jack DB. A study of the effect of aspirin on the pharmacokinetics of oral and 
intravenous diclofenac sodium. Eur J Clin Pharmacol 1980;18:415-8.  

71. Fowler PD, Shadforth MF, Crook PR et al. Plasma and synovial fluid concentrations of diclofenac sodium 
and its major hydroxylated metabolites during long-term treatment of rheumatoid arthritis. Eur J Clin 
Pharmacol 1983;25:389-94.  

72. Synovial fluid concentrations of diclofenac after intramuscular injection and oral administration, comparison 
with topical administration. A summary of published and unpublished data. PK Document 1/1989. Ciba-
Geigy Pharmaceutical. Horsham, UK. Jul 89.  

73. Faigle JW, Böttcher I, Godbillon J et al. A new metabolite of diclofenac sodium in human plasma. 
Xenobiotica 1988;18:1191-7.  

74. Menassé R, Hedwall PR, Kraetz J et al. Pharmacological properties of diclofenac sodium and its 
metabolites. Scand J Rheumatology 1978;Suppl 22:5-16.  

75. Degen PH, Dieterle W, Schneider W et al. Pharmacokinetics of diclofenac and five metabolites after single 
doses in healthy volunteers and after repeated doses in patients. Xenobiotica 1988;18:1449-55.  

76. Willis JV, Kendall MJ. Pharmacokinetic studies on diclofenac sodium in young and old volunteers. Scand J 
Rheumatology 1978;Suppl 22:36-41.  

77. Influence of food on the bioavailability of diclofenac from enteric coated VOLTAREN tablets. Report B 
64/1980. Ciba-Geigy Ltd. Basle, Switzerland. 08 Dec 80.  



Novartis    Page 27  
CDS v2.2  22-May-19  Cataflam®  

  
78. Hoigné RV, Szceklik A. Allergic and pseudoallergic reactions associated with non-steroidal, 

antiinflammatory drugs. In: NSAIDs Borda IT, Koff SR, editors. A profile of Adverse Effects, Philadelphia, 
1992:159.  

79. Schiavino D, Papa G, Nucera E et al. Delayed allergy to diclofenac. Contact Dermatitis 1992;26:357.  
80. Wilson THW, Carruthers SG. Renal and cardiovascular adverse effects of nonsteroidal anti-inflammatory 

drugs. In: NSAIDs. A profile of adverse effects, Borda TI, Koff RS, editors. Philadelphia, 1992:81-112.  
81. Van Den Ouweland FA, Gribnau FWJ, Meyboom RHB. Congestive heart failure due to nonsteroidal 

antiinflammatory drugs in the elderly. Age Ageing 1988;17:8-16.  
82. Moore MR, Disler PB. Drug-sensitive diseases-I: Acute Porphyrias. Adverse Drug Reaction Bulletin 

1988;129:484-7.  
83. Nessim D. Acute intermittent porphyria. On Continuing Practice 1987;143:12-8.  
84. Blekkenhorst G, Cook ES, Eales L. Drug safety in porphyria. Lancet 1980;I:1367.  
85. Parapia L et al. Spontaneous platelet aggregation after diclofenac treatment. Brit Med J 1984;288:368.  
86. Pietschmann H, Silberbauer KF, Ring F et al. Diclofenac and thrombocyte aggregation. Wien Med 

Wochenschr 1977;24:747-50.  
87. Power I, Chambers WA, Greer IA et al. Platelet function after intramuscular diclofenac. Anaesthesia 

1990;45:916-9.  
88. Goldsmith DP. Neonatal rheumatic disorders. Rheum Dis Clin North Am 1989;15(2):287-305.  
89. Fellows IW, Larke JMF, Roberts PF. Non-steroidal anti-inflammatory drug-induced jejunal and colonic 

diaphragm disease: a report of two cases. Gut 1992;33:1424-6.  
90. Gibson GR, Whitacre EB, Ricotti CA. Colitis induced by nonsteroidal anti-inflammatory drugs. Report of 

four cases and review of the literature. Arch Intern Med 1992;152:625-32.  
91. Güller R. Die Nebenwirkungen nicht-steroidaler Antirheumatika im unteren Gastrointestinaltrakt. Schweiz 

Med Wochenschr 1987;117:1527-33.  
92. Imada T, Aoyama N, Amano T et al. Esophageal ulceration associated with Voltaren therapy, Report of a 

case. I to Cho Stomach and Intestine J 1983;18(3):227-30.  
93. Schönberger B, Nickl S, Schweiger F. Colonic ulcerations associated with diclofenac treatment. Can J 

Gastroenterol 1992;6(1):15-7.  
94. Ibanez L, Laporte JR, Carné X. Adverse drug reactions leading to hospital admission. Drug Saf 

1991;6(6):450-9.  

95. Ciucci AG. A review of spontaneously reported adverse drug reactions with diclofenac sodium (Voltarol ). 
In: Haslock I, Eade A, Woolf D, editors. Rheumat Rehab 1979;Suppl 2:110-21.  

96. Huber TH, Ruchti Ch, Halter F. Nonsteroidal antiinflammatory drug-induced colonic strictures: a case report. 
Gastroenterology 1991;100:1119-22.  

97. Witham R. Voltaren (diclofenac sodium)-induced ileocolitis. Am J Gastroenterol 1991;86(2):246-7.  
98. Whitcomb D, Stephen PM, Trellis DR and al. "Diaphragmlike" Stricture and Ulcer of the Colon During 

Diclofenac Treatment. Arch Intern Med 1992;152:2341-3.  
99. Park RHR, Mills PR, Danesh BJZ et al. Ulceration of the entire small intestine accompanied by rash, 

hepatitis and pancytopenia. Postgrad Med J 1989;65:45-8.  
100. Halter F, Weber B, Huber T et al. Diaphragm disease of the ascending colon. Associaton with 

sustainedrelease diclofenac. J Clin Gastroenterol 1993;16 (1):74-80.  
101. Heim M, Nadvorna H, Azaria M. Grand mal seizures following treatment with diclofenac and pentazocine. 

S Afr Med J 1990;78 (1):700-1.  
102. Codding C, Targoff IN, McCarty GA. Aseptic meningitis in association with diclofenac treatment in a patient 

with systemic lupus erythematosus. Arthritis Rheum 1991;3410):1340-1.  



Novartis    Page 28  
CDS v2.2  22-May-19  Cataflam®  

  
103. Garcia JJ, Carmona MJ, Perez E et al. Selective anaphylaxis to Diclofenac. Schweiz Med Wochenschr 

1991;121(Suppl 40/II):87.  
104. Gabrielsen TO, Thune PO. Drug-induced bullous dermatosis with linear IgA deposits along the basement 

membrane. Acta Dermatovener 1981;61:439-41.  
105. Del Favero A. Antiinflammatory analgesics and drugs used in rheumatoid arthritis and gout. Dukes MNG 

editor. Side effects of drugs annual 8. Amsterdam; Elsevier, 1984;100-17.  
106. Morris BAP, Remtulla SS. Erythema multiforme major following use of diclofenac. Can Med Assoc J 

1985;133:665.  
107. Kamanabroo D, Schmitz-Landgraf W, Czarnetzki BM. Plasmapheresis in severe drug-induced toxic 

epidermal necrolysis. Arch Dermatol 1985;121:1548-9.  
108. Schöpf E, Stühmer A, Rzany B et al. Toxic epidermal necrolysis and Stevens-Johnson Syndrome An 

epidemiology study from West Germany. Arch Dermatol 1991;127:839-42.  
109. Halevy S, Livni E. Allergic skin eruptions induced by diclofenac sodium. Harefuah 1986;110(1):30-1;54.  
110. Mori M, Yamamoto Y, Arata J. A case of purpura induced by Aspirin and diclofenac sodium (Voltaren). 

Rinsho Hifuka (Clinical Dermatology) 1987;41(11):873-6.  
111. Guess HA, Strand ML, Helston D et al. Hospitalizations for renal impairment among users and non-users 

of non-steroidal anti-inflammatory drugs in Saskatchewan, Canada, 1983. In:  Rainsford KD, Velo GP, 
editors. Side-effects of Anti-inflammatory drugs. MTP Press, UK, 1985:367-75.  

112. Rossi E, Ferraccioli GF, Cavalieri F et al. Diclofenac-associated acute renal failure. Nephron 1985;40:491-
3.  

113. en Dhia N, Elmay M, Bergaoui N et al. Nephrotoxicite des anti-inflammatoires non steroidiens. 
Rhumatologie 1989;41(6):177-9.  

114. Anonymous. Report of the UCT: Ciba-Geigy Medicines Safety Centre 1984. S Afr Med J 1986;69:71-4.  

115. Suzuki A, Mochizuki M, Inoue H et al. Long-term evaluation of diclofenac sodium (Voltaren) in rheumatoid 
arthritis. In: Birdwood GFB, Gantmacher JV, editors. Further Experience with Voltaren presented at the 5th 
SEAPAL Congress of Rheumatology, Bangkok, 1984. Bern: Hans Huber Publishers; 1984:18-25.  

116. Wolters J, Van Breda Vriesman PJC. Minimal change nephropathy and interstitial nephritis associated with 
diclofenac. Neth J Med 1985;18:311-4.  

117. Rotellar JAO, Ruiz CG, Vea AM. Minimal-change glomerulopathy associated with diclofenac. Response to 
prednisone. Amer J Kidney Dis 1989;14(6):530-1.  

118. Scott SJ, Bussey RA et al. Renal papillary necrosis associated with diclofenac sodium. BMJ 1986;292:1050.  
119. Dowling JP, Thomson NM, Agar JW. Diclofenac-associated interstital mucinosis (DAIM): A cause of acute 

renal failure. Kidney Int 1991;40:565.  
120. Sallie RW, McKenzie T, Reeed WD. Diclofenac hepatitis. Aust N Z J Med 1991;21:251-5.  
121. Purcell P, Henry D, Melville G. Diclofenac hepatitis. Gut 1991;32:1381-5.  
122. Schapira D, Bassan L, Nahir AM et al. Diclofenac-induced hepatotoxicity. Postgrad Med 1986;62:63-5.  
123. Iveson TJ, Ryley NG, Kelly PMA et al. Diclofenac associated hepatitis. J Hepatol 1990;10:85-9.  
124. Breen EG, McNicholl J, Cosgrove E et al. Fatal hepatitis associated with diclofenac. Gut 1986;27:1390-3.  
125. Epstein M, Vickars L, Stein H. Diclofenac induced immune thrombocytopenia. J Rheumatol 

1990;17(10):1303-4.  
126. Kramer MR, Levene C, Hershko C. Severe reversible autoimmune haemolytic anaemia and 

thrombocytopenia associated with diclofenac therapy. Scan J Haematol 1986;36(1):118-20.  
127. Bondeson J, Berglund S. Case report. Diclofenac-induced thrombocytopenic purpura with renal and hepatic 

involvement. J Intern Med 1991;230:543-7.  



Novartis    Page 29  
CDS v2.2  22-May-19  Cataflam®  

  
128. Maeda T, Yoshida A, Ueda T et al. Results of the post-marketing surveillance (PMS) of Voltaren Tablets 

(2nd Report) -- an analysis of 35.653 cases. Japanese Journal of Inflammation 1990;3(10):213-22.  
129. Risks of agranulocytosis and aplastic anemia. A first report of their relation to drug use with special 

reference to analgesics. The International Agranulocytosis and Aplastic Anaemia Study. JAMA 
1986;13(256):1749-57.  

130. Eustace S, O'Neill T, McHale S et al. Fatal aplastic anaemia following prolonged diclofenac use in an elderly 
patient. Ir J Med Sci 1989;8(158):217.  

131. Griffin JP. Drug-induced allergic and hypersensitivity reactions. Practitioner 1983;227:1283-97.  
132. Burton GH. Rash and pulmonary eosinophilia associated with fenbufen. BMJ 1990;300:82-3.  
133. O'Brien WM, Bagby GF. Rare adverse reactions to nonsteriodal antiinflamatory drugs. J Rheumatol 

1985;12:13-20.  
134. Khalil H, Molinary E, Stoller JK. Diclofenac (Voltaren)-induced eosinophilic pneumonitis. Arch Intern Med 

1993;153:1649-52.  
135. Kishimato T. A case presenting as generalized skin eruptions and pulmonary lesions due to Voltaren. Jap 

J Allergol 1990;39(2-2):247.  

136. Siraux P. Diclofenac (Voltaren) for the treatment of osteo-arthrosis: a double-blind comparison with 
naproxen. J Int Med Res 1977;5:169-73.  

137. Duncan JJ, Farr JE. Comparison of diclofenac sodium and aspirin in the treatment of acute sports injuries. 
The American Journal of Sports Medicine 1988;6(16):656-9.  

138. Van den Ouweland FA, Gribnau FWJ. Nonsteroidal anti-inflammatory drugs as a prognostic factor in acute 
pulmonary edema. Arch Intern Med 1987;147(1):176-9.  

139. Hetherington JW, Philp NH. Diclofenac sodium versus pethidine in acute renal colic. BMJ 1986;292:237- 
8.  

140. Dommerby H, Rasmussen OR. Diclofenac (Voltaren) Pain-relieving effect after tonsillectomy. Acta 
Otolaryngol (Stockh) 1984;98:185-92.  

141. Byron MA. Treatment of rheumatic diseases. BMJ 1987;294:236-8.  
142. Court H, Volans GN. Poisoning after overdose with non-steroidal anti-inflammatory drugs. Adverse Drug 

React Ac Pois Rev 1984;3(1):21.  
143. Smolinske SC, Hall AH, Vandenberg SA et al. Toxic effects of nonsteroidal anti-inflammatory drugs in 

overdose. An overview of recent evidence on clinical effects and dose-response relationships. Drug Saf 
1990;5(4):252-74.  

144. Vale JA, Meredith TJ. Acute poisoning due to non-steroidal anti-inflammatory drugs. Clinical features and 
management. Medical Toxicology 1986;1:12-31.  

145. Myerson RM. NSAID-associated gastroduodenal damage. J Pharm Med 1992;2:277-84.  
146. Brouwers RBJ. Drug interactions with quinolone antibacterials Drug Saf 1992;7(4):268-81.  
147. Double-blind, between-patient, comparative, multi-center trial of diclofenac potassium vs dipyrone and 

placebo in painful post-traumatic conditions. Study ID: DK/PT1 Ciba-Geigy Ltd. Basle,Switzerland. 28 Feb 
86.  

148. Andrade D, Gutíerrez-Méndez G, García-Miranda R. Evolución clínica de los esguinces de tobillo tratados 
con diclofenac potásico y naproxén sódico (Clinical progress of ankle sprains treated with diclofenac 
potassium and naproxen sodium). Invest Med Int 1984:11(2);130-4.  

149. A double-blind study comparing the safety and efficacy of diclofenac potassium, aspirin, or placebo in the 
treatment of moderate or severe pain secondary to dental impaction surgery. Protocol 02 Ciba-Geigy 
Pharmaceuticals Division. Summit, New Jersey. USA. 15 Jan 91.  



Novartis    Page 30  
CDS v2.2  22-May-19  Cataflam®  

  
150. A double-blind study comparing the safety and efficacy of diclofenac potassium, aspirin, and placebo in the 

treatment of dental impaction surgery. Protocol 04 Ciba-Geigy Pharmaceuticals Division. Summit, New 
Jersey, USA. 06 Feb 91.  

151. A double-blind, repeat-dose study comparing the safety and efficacy of diclofenac potassium and naproxen 
sodium in the treatment of pain due to orthopedic skeletal surgery. Protocol 17 Ciba-Geigy Pharmaceuticals 
Division. Summit, New Jersey, USA. 05 Apr 91.  

152. Evaluation of efficacy and tolerance of diclofenac potassium vs placebo following knee and ankle surgery. 
Study ID: DK/CJ 1 Biogalenica Quimica e Farmaceutica Ltda. Sao Paulo/Brazil.  

153. The comparative efficacy of diclofenac potassium, aspirin and placebo in the treatment of postepisiotomy 
pain. Protocol 05. Ciba-Geigy Pharmaceuticals Division. Summit, New Jersey, USA. 19 Feb 91.  

154. A single-dose, double-blind, parallel group study to compare the analgesic effect of 50 mg diclofenac 
potassium (GP 45840 B), 50 mg diclofenac sodium (GP 45840) and placebo in patients with moderate to 
severe post-operative pain following childbirth with episiotomy. Study ID: GHBA-383 G.H. Besselaar 
Associates. Princeton, New Jersey, USA. 07 Dec 88.  

155. The comparative efficacy of diclofenac potassium, aspirin, and placebo in the treatment of pain secondary 
to gynecological surgery. Protocol 06. Ciba-Geigy Pharmaceuticals Division. Summit, New Jersey, USA. 
04 Jun 90.  

156. The comparative efficacy of diclofenac potassium, aspirin, and placebo in the treatment of 
postgynecological surgery pain. Protocol 07. Ciba-Geigy Pharmaceuticals Division. Summit, New Jersey, 
USA. 11 Feb 91.  

157. A double-blind, comparative study of diclofenac potassium vs. naproxen sodium vs. placebo in the 
treatment of primary dysmenorrhea. Protocol 10 Ciba-Geigy Pharmaceuticals Division. Summit, New 
Jersey, USA. 06 May 91.  

158. A double-blind, comparative study of diclofenac potassium (with and without a loading dose) vs.  
naproxen sodium vs. placebo in the treatment of primary dysmenorrhea. Protocol 11 Ciba-Geigy 
Pharmaceuticals Division. Summit, New Jersey, USA. 06 May 91.  

159. Gutierrez CV, Gutierrez PV. Diclofenaco potásico vs. placebo en otitis externa aguda. Estudio doble ciego, 
comparativo (Double-blind comparison of diclofenac potassium and placebo in the treatment of acute otitis 
externa). Invest Med Int 1987:14;56-60.  

160. Ayres W, Felga JCC, Camara FO. Avaliaçáo clínica do diclofenaco resinato gotas no tratamento de otites 
agudas na infância (A clinical assessment of diclofenac resinate drops in the treatment of acute otitis in 
childhood). Folha Med 1985:91(3);230-4.  

161. Del Rey Pérez E, Martínez Guerra ML, Fernández Bonetti P. Diclofenaco potásico en faringoamigdalitis 
aguda no bacteriana (Diclofenac potassium in nonbacterial acute pharyngotonsillitis). Comp Invest Clin Lat 
1986:6(1);23-8.  

162. Fernández Bonetti P, Martínez Guerra ML. Diclofenaco potásico en faringoamigdalitis aguda tratada con 
antibióticos (Diclofenac potassium in acute pharyngotonsillitis treated with antibiotics). Comp Invest Clin 
Lat 1986:6(1);7-12.  

163. Zavala Trujillo I, Martínez Guerra ML. Diclofenac potásico como coadyuvante en el tratamiento de la 
bronquitis aguda (Diclofenac potassium as adjuvant in the treatment of acute bronchitis). Invest Med Int 
1984:11(2);122-5.  

164. Batista NA, Kyrmse R, Zago MC et al. Ação do diclofenaco resinato gotas, associado a antibiótico, no 
tratamento das infecções das vias aéreas superiores (Effects of diclofenac resinate drops in combination 
with an antibiotic in the treatment of infections of the upper airways). Arq bras Med 1985:59(6);479-84.  

165. Gizzi G, Villari V, Brandi G et al. Ano-rectal lesions in patients taking suppositories containing nonsteroidal 
anti-inflammatory drugs (NSAID). Endoscopy 1990;22:146-8.  



Novartis    Page 31  
CDS v2.2  22-May-19  Cataflam®  

  
Added references for Tablets only BPI (Migraine) 03 September 1997  

166. A double-blind, double-dummy, randomised, multi-centre, within-patient trial to assess the efficacy and 
tolerability of single doses of 50 mg and 100 mg diclofenac-K as a treatment for patients with migraine 
attacks in comparison with placebo and sumatriptan 100 mg. Protocol 603. Clinical Trial Report. Novartis 
Pharma AG. Basel, Switzerland. Sep 97.  

167. A double-blind, double-dummy, randomised, placebo-controlled, multi-centre, parallel-group trial to 
assess the efficacy and tolerability of 50 mg diclofenac-K and Cafergot (ergotamine tartrate 2 mg + 
caffeine 200 mg) for patients with migraine attacks. Protocol 604. Clinical Trial Report. Novartis Pharma 
AG, Basel, Switzerland. Sep 97.  

Newly added references BPI Update 28 February 2006  
168. Engelhardt M. Voltaren/Cataflam. Rationale for changes to Basic Prescribing Information (section 4.2 

Posology and method of administration). Clinical Expert Statement. Novartis Pharma AG. Basel, 
Switzerland. 08 Dec 05.  

169. Quattrocchi E, Aellig W. Voltaren/Cataflam. Rationale for safety update to Basic Prescribing Information 
(section 4.3 Contraindications to 4.9 Overdose). Novartis. Horsham, UK, Basel, Switzerland. 08 Feb 06.  

170. Brenner SS, Herrlinger Ch, Dilger K, et al (2003). Influence of age and cytochrome P450 2C9 genotype 
on the steady-state disposition of diclofenac and celecoxib. Clin Pharmacokinet 42(3):283-92.  

171. Winkler GC. Voltaren/Cataflam (diclofenac). Rationale for preclinical safety update (section 5.3) to Basic 
Prescribing Information (BPI). Expert Statement. Novartis Pharma AG. Muttenz, Switzerland. 06 Sep 05.  

172. Zijlstra J. Voltaren T/Otriflu (Diclofenac-K 12.5 mg tablets). Diclofenac potassium. Diclofenac, 
Reproductive Safety Evaluation. Novartis Consumer Health SA. Nyon, Switzerland. 18 Nov 02.  

173. Zijlstra J. Voltaren Emulgel 11.6 mg/g (1.16%) Gel. Diclofenac diethylamine. Nonclinical overview. 
Novartis Consumer Health SA. Nyon, Switzerland. 25 Aug 03.  

174. Davies NM, Anderson KE (1997). Clinical Pharmacokinetics of Diclofenac. Therapeutic insights and 
pitfalls. Clin Pharmacokinet 33(3):184-213.  

For Cataflam Oral suspension only - BPI creation 22 Aug 2006  
175. Non Clinical Expert Statement. Novartis Pharma AG. Basel, Switzerland. 22 Aug 06.  

Newly added reference BPI amendment 25 September 2008  
176. Clinical Safety Statement. Update of the Core Data Sheet regarding hepatic failure related events and for 

events listed using class labelling. Novartis Pharma AG. Basel, Switzerland. 15 Sep 08.  

For Cataflam Resinate - Oral drops suspension only - BPI creation 
22 Aug 2006  
177. Voltaren Report Tropfen. Report for defining “in use testing” parameters. Novartis Pharma AG. Basel, 

Switzerland. 28 Mar 08.  

Newly added reference BPI amendment 26 May 2010  
178. Clinical Expert Statement. Rationale for changes to the Basic Prescribing Information section 4.5 Interactions. 

Novartis Pharma AG. Basel, Switzerland. 13 Apr 2010.  



Novartis    Page 32  
CDS v2.2  22-May-19  Cataflam®  

  
Newly added references CDS update 10 February 2012  
179. 2.5 Clinical Overview - Rationale for changes to Core Data Sheet (CDS) / Product Information – Clinical 

Pharmacology and Interactions. Novartis. Switzerland. 29 Nov 11.  
180. 2.5 Clinical Overview - Rationale for changes to Core Data Sheet (CDS) / Product Information – Dosage 

and Administration. Novartis. Switzerland. 29 Nov 11.  
181. 2.5 Clinical Overview - Rationale for changes to Core Data Sheet (CDS) / Product Information – A full review 

and update of section “Contraindications”, “Warnings and Precautions”, “Pregnancy and Lactation”, 
“Adverse Drug Reactions”, “Ability to drive and use machines” and “Overdose”. Novartis. Switzerland. 29 
Nov 11.  

182. 2.4 Nonclinical Overview - Rationale for changes to Core Data Sheet (CDS) / Product Information – 
Nonclinical safety data. Novartis. Switzerland. 29 Nov 11.  

For Cataflam 50 mg soft capsules only - CDS creation 13-Jun-2013  
183  2.5 Clinical Overview. Cataflam liquid capsules (diclofenac potassium). Novartis. 5-Jun-2013.  

Newly added reference - CDS amendment 03-Sep-2013  
184. Clinical Overview. Rationale for changes to Core Data Sheet (CDS) / Product Information – Arterial thrombotic 

risk of systemically administered forms of diclofenac, especially with high daily dose (>150 mg) and long-
term use (>4 weeks). Novartis. 14-Aug-2013  

Newly added reference – CDS update 14-Jan-2016  
185. 2.5 Clinical Overview. Rationale for changes to Core Data Sheet (CDS) / Product Information (PI) sections 

“Dosage and administration”, “Contraindications”, “Warnings and precautions”, “Adverse drug reactions”, 
“Interactions”, “Women of child-bearing potential, pregnancy, breast-feeding and fertility”, and 
“Pharmaceutical Information”. Novartis. 24-Nov-2015.  

Newly added reference – CDS Amendment 5-Feb-2018  
186. Voltaren, Cataflam, Voltfast and Combaren/Codaten. 2.5 Clinical Overview. Rationale for changes to Core 

Data Sheet (CDS) / Product Information (PI) sections “Contraindications”, “Adverse drug reactions”, and 
“Women of child-bearing potential, pregnancy, breast-feeding and fertility”, Novartis. 12-Dec-2017.  

Newly added reference – CDS Amendment v2.2 22-May-2019  
187. Voltaren, Cataflam, Voltfast and Combaren/Codaten. 2.5 Clinical Overview. Rationale for changes to Core 

Data Sheet (CDS) / Product Information (PI) section “Warnings and Precautions”, Novartis. 12-Apr-2019  

  


	Table of contents
	List of tables
	1  Trade names
	Sugar-coated tablets (SCT)
	Suppositories (Sup)

	2  Description and composition
	Pharmaceutical forms
	Active substance
	SCT
	Suppositories
	Solution for injection
	SCT
	SC

	3  Indications
	Solution for injection
	SCT and SC
	Suppositories

	4  Dosage and administration
	Dosage
	Solution for injection
	SCT
	SC
	Suppositories
	Special populations

	Solution for injection
	SCT
	SC
	Geriatric patients (aged 65 years or above)
	Established cardiovascular disease or significant cardiovascular risk factors
	Renal impairment
	Hepatic impairment

	Solution for injection
	SCT and SC
	Suppositories

	5  Contraindications
	6  Warnings and precautions
	Gastrointestinal effects
	Cardiovascular effects
	Hematologic effects
	Respiratory effects (pre-existing asthma)
	Hepatobiliary effects
	Skin reactions
	Renal effects
	Geriatric patients
	Interactions with NSAIDs
	Solution for injection
	Masking signs of infections


	7  Adverse drug reactions
	Tabulated summary of adverse drug reactions
	Table 7-1  Adverse drug reactions [169,181]


	8  Interactions
	Observed interactions to be considered
	Anticipated interactions to be considered

	9  Women of child-bearing potential, pregnancy, breast-feeding and fertility
	Pregnancy
	Breast-feeding
	Fertility

	10  Overdosage
	Symptoms
	Therapeutic measures

	11  Clinical pharmacology
	Pharmacotherapeutic group, ATC
	Mechanism of action (MOA)
	Pharmacodynamics (PD)
	SCT and SC
	Suppositories
	Pharmacokinetics (PK)

	Solution for injection
	SCT
	SC
	SCT and SC
	Suppositories
	For all formulations
	Distribution
	Biotransformation/metabolism
	Elimination

	Solution for injection
	Suppositories
	Special populations


	12  Clinical studies
	13  Non-clinical safety data [182]
	14  Pharmaceutical information
	Solution for injection
	Suppositories
	Special precautions for storage

	Solution for injection
	Suppositories

	15  References
	Additional references August 1994
	Added references for Tablets only BPI (Migraine) 03 September 1997
	Newly added references BPI Update 28 February 2006
	Newly added reference BPI amendment 25 September 2008
	For Cataflam Resinate - Oral drops suspension only - BPI creation 22 Aug 2006
	Newly added reference BPI amendment 26 May 2010
	Newly added references CDS update 10 February 2012
	Newly added reference - CDS amendment 03-Sep-2013

	Newly added reference – CDS update 14-Jan-2016
	Newly added reference – CDS Amendment 5-Feb-2018
	Newly added reference – CDS Amendment v2.2 22-May-2019


